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FCC RF Test Report Report No. : FG3D1801C

26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 7 : 26dB BW(MHz)
10MHz 15MHz
QPSK | 16QAM | QPSK | 16QAM
9.71 9.63 14.45 | 14.39

5MHz
QPSK 16QAM
4.88 4.86

20MHz
QPSK | 16QAM
18.98 | 18.94

LTE Band 7

Middle Channel / 5MHz / QPSK

Spectrum vy Spectrum vy
Ref Level 25.50 dam  Offset 5.60 db @ RBW 100 khz Ref Lavel 25.50 dam  Offset 5.60 db & RBW 100 khz
o Att 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
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Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
1 T 2.536198 Griz 12.92 dém ndB down 4875 Mz ML T 2.53543 Gz 12.86 dém ndB down 4,855 MHz
T 1 2.532562 GHz -11.49 dem nds 26.00 d8 T1 1 2.532562 GHz -13.31 dem nds 26.00 d8
T2 1 2.537438 GHz -10.85 dém Q factor 520.2 T2 1 2.537418 GHz -13.05 dém Q factor 522.2
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LTE Band 7

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum vy Spectrum vy
Ref Level 25.50 dam  Offset 5.50 dB w RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0B & RBW 300 knz
jo ALt 30dB  SWT 12.6 ps & VBW 1 MHz  Mode Auto FFT b ALL 30dB  SWT 12,6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
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Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ T 2.537378 GHz 16.31 dém ndé down 371 MHz M1 T 2.538377 GHz 14.85 dBm ndé down 3,63 MHz
T 1 2.530165 GHz -10.30 drm nds 26.00 d8 T1 1 2.530185 GHz -12.11 dem nds 26.00 d8
T2 1 2.539875 GHz ~5.44 dBm Q factor 261.3 T2 1 2.539815 GHz -11.26 dBm Q factor 263.5
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum Y Spectrum Y
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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20 dsm I-IlH 2.5387460 GHz] 20 dam 1 2.5336810 GHz|
PEVAY R Pt o 26.00 dB| X pdB__ 26.00 db|
o — A
10 dem i BH \ 14446000000 MHz 10 dém. TP T T T 14.386000000 MHz
i Q factor Y 175.7] { Q factor 176.1
ad \ 0 |
/ L /
10 d I 12 104 1y
) T 7
-0 f ‘\ -20 !
{ i )
-0 d < 7 -30d
b 17 ]
T T A AT . - v ~ potn ™ N\ _n A
prriprras A w7 N al PERSATY S
50 df -0 d
&0 -60
od 70 de
OF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.538746 GH2 14.15 dBm ndB down 14,446 MHz M1 1 2.533681 GHz 12.74 d8m ndB down 14,386 MHz
T 1 2.527837 GHz -12.33 dam nd@ 26.00 d& 1 1 2527657 GHz -13.30 dBm nd@ 26.00 d&
T2 1 2.542283 GH2 -11.53 dBém q factor 175.7 T2 1 2.542043 GHZ -12.41 dBm q factor 176.1
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 25.50 dam  Offset 5.50 db w RBW 300 khz Ref Level 25.50 dom  Offset 5.50 0B w RBW 300 knz
o Att 30dE SWT 18.0ps @ VBW 1MHz  Mode auto FET S 30dE SWT 189ps @ VBW 1MHz Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

M1 1 2.535700 GH2 12.58 d8m ndB down 18,081 MHz M1 1 2.535010 GHz 12.29 dBm ndB down 18,041 MHz

TL 1 2.52845 Gz -13.20 dBm nds 26.00 d8 1 1 252845 Gz -13.31 dBm nds 26.00 d8

T2 1 2.544431 GHz -13.55 dém Q factor 133.6 T2 1 2.544391 GHz -14.10 dBm Q factor 133.9
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Occupied Bandwidth

Mode

BW 5MHz

LTE Band 7 : 99%0BW(MHz)

Mod.

10MHz 15MHz

20MHz

QPSK

16QAM

Middle CH 4.47

QPSK

16QAM

QPSK

16QAM

QPSK

4.48

8.95

9.05 13.43

13.43 17.82

16QAM
17.90

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 10MHz / QPSK

Spectrum vy Spectrum vy
Ref Level 25.50 dam  Offset 5.50 db e RBW 100 kHz Ref Lavel 25.50 dom  Offset 5.50 dB e RBW 100 kHt
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
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Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.53454 GHz 14.53 dBm [ 1 2.53538 GHz 13.48 dBm
T1 1 2.5327722 GH2 9.83 dBm oce Bw 4.465534466 MH2 T1 1 2.5327622 GHz 8.04 dam 0ce Bw 4. 475524476 MHZ
T2 1 2.5372376 GHz 9.08 dém T2 1 2.5372376 GHz 8.11 dém
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Spectrum vy Spectrum vy
Ref Level 25.50 dom  Offset 5.50 db e RBW 300 kHz Ref Lavel 25.50 dom  Offset 5.50 dB e RBW 300 kHt
o Att S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
. mi[i] 15.42 dBm mi[i] 13,40 dBm
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Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.533362 GHz 15.42 dBm [ 1 2.537557 GHz 13.40 dBm
T1 1 2.5305644 GH2 8.66 dBm oce Bw B.051048951 MHz T1 1 2.5304645 GHz 8.81 dBm oce Bw 9.050949051 MHz
T2 1 2.5395155 GHz 10.66 dBm T2 1 2.5395155 GHz 8.00 dém
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Y ctrum Y
Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.5388B66 GH2 14.16 dBm M1 1 2.532483 GH2z 12.11 d8m
T 1 2.5282867 GHz 5.61 dém Oce Bw 13426573427 MHz 1 1 2.5283167 GHz 5.70 dBm Occ Bw 13426573427 MHz
T2 1 2.5417133 GHz 9.30 dam T2 1 2.5417433 GHz 8.35 danm
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 25.50 dom  Offset 5.50 db = RBW 300 khz RefLevel 25.50 dom  Offset 5.50 0@ e RBW 300 kHz
o At 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
ELE] 12.86 dBm ELE] 12.40 dBm
20d8 M1 2.5297650 GHz 20 dex M1 2.5336810 GHz|
T1 b - 7 M . -- T2 7 M
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OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.529765 GH2 12.86 dBm M1 1 2.533681 GHz 12.40 d8m
T 1 2.526040 GHz £.93 dam Occ Bw 17.822177822 MHz 1 1 2.526040 GHz 6.51 dam Occ Bw 17.002007902 MHz
T2 1 2.5438711 GHz 7.79 dBm T2 1 2.543951 GHz 8.53 dam
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur ol sSpectrum
Ref Level 25.00 dbm  Offset 550 d3 Mode Auto Sweep Ref Level 25.00 dBm  Offset 550 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
AE SPU IBEKAES Es
20 glsjfnit Gheck PASS -5l a?é};‘wbl’hm-k. - PASS
Line _$PURIOUS_} INE_ABS PABS ” Line _ FURIP US_LINE_ABS_| PABS
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70 dem -70 dém
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2,475 GHz 2.494 GHz 1,000 MHz 2.49344 GHz -39.75 dBm ~14.75 dB 2,565 GHZ 2,570 GHz 100,000 FHz 2.56068 GHz 50,17 dBm ECERT)
2,494 GHz 2.496 GHz 1.000 MHz 2.49551 GHz ~39.63 dBm -26.63 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -20.02 dBm -10.02 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -33.34 dém 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -34.93 dém -24.93 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -15.57 dBm 2,575 GHz 2,576 GHz 1,000 MHz 2.57548 GHz -39,18 dém -26.18 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.41 dBm 2,576 GHz 2,595 GHz 1.000 MHz 2.57644 GHz -41,55 dBm -16.55 dB
Y
i Y
I ( ) ) --

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o= 5 rum ry
Ref Level 25.00 dBm  Offset 5,50 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
it ¢ heck PASS | SPURIGHS OHBIEK RS _ PASS
20 dBf » - - ZU asm —
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70 derm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.494 GHz 1.080 MHz 249974 GHz -38.95 dBm -13.95 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56770 GHz 5,54 dem -23.45 dB
2,494 GHz 2.496 GHz 1,000 MHz 2.49573 GHz -34.12 dBm -21.12 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -28.85 dBm -18.85 dB
2,456 GHz 2.498 GHz 1.000 MHz 2.49880 GHz ~30.41 dBm -20.41 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57109 GHz -26.58 dBm -16.58 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -28.27 dBm -16.27 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.67536 GHz 33.10 dBm 50.19 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50062 GHz 6.47 dBm -23.53 dB 5.576 CHz 5 205 oHe 1 000 MH2 2 57614 GHz 37 75 dBm 1275 dB
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LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.50 dB Mode Auto Sweep

Sp um

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5,50 d& Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2476 GHz £.454 GHz 1.000 tiHz 2:49336 GHz =38,51 dbm -13.51 d§ 2,555 GHz 2.570 GHz 100,000 kHz 2.56968 GHz 19,43 dém -10.57 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49447 GHz -37.18 dBm -24.18 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -20.39 dBm -10.39 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49880 GHz -31.70 dém -21.70 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57196 GHz -34,14 dém -24.14 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -21.40 dBm -11.40 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.67543 GHz 238.29 dBm 25.20 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50036 GHz 19.34 dBm -10.66 dB 5576 GHz 585 GHz 1,000 MH= 5 £B105 GHz 40,07 dBm 1507 dB
Y ~
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I ( N ) .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 25.00 dBm
SGL Count 100/100

Offset 550 dB Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
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Offset 5,50 d& Mode Auto Swesp
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Range Low Range Up | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.494 GHz 1.000 MHz 2,49236 GHz -41.46 dBm -16.46 dB 2,565 GHZ 2,570 GHz 100,000 kHz 2.56830 GHz 4.36 dBm -25.64 dB
2,494 GHz 2.496 GHz 1,000 MHz 249544 GHz -37.96 dBm -24.96 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -31,65 dBm -21.65 dB
2.496 GHz 2.499 GHz 1.000 MHz 249898 GHz -32.58 dBm -22.58 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57277 GHz -32,29 dBm -22,20 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -30.35 dBm -20.35 dB 5675 GHz 2 576 GHz 1.000 MHz 2.67574 GHz -37.43 dBm -24.43 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50325 GHz 4.71 dBm -25.29 dB 5576 GHz 2,505 GHz 1.000 MHz 2.57681 GHz -42.12 dBm -17.12 dB
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LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur il sp. um

Ref Level 25.00 dBm  Offset 5.50 dB Mode Auto Sweep Ref Level 25.00 dérm  Offset 550 d& Mode Auto Swesp
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__Rangelow | Rangeup | RBW | ___Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | Atimit
2,475 GHz 2.494 GHz 1.000 MHz 2.45045 GHz —41.56 cim -16.55 db 2,565 GHz 2,570 GHz 100,000 kHz 2.56065 GHz 18,60 dBm -11.40 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49499 GHz ~39.50 dBm -26.50 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -21.41 dBm -11.41 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -36.90 dém -26.90 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57108 GHz -37,37 dém -27.37 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -22.31 dBm -12.31 dB 2,575 GHz 2 576 GHz 1.000 MHz 2.57586 GHz -37.64 dBm -24.64 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 18.31 dém -11.69 dB 2.576 GHz 2,595 GHz 1000 MH= 257735 GH= 46,10 dBm 2110 dB
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I ( N ] w
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Conducted Spurious Emission
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LTE Band 7 / 10MHz
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LTE Band 7 / 15MHz
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LTE Band 7 / 20MHz
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) V?\I/:)allge Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0005
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0039

-10 Normal Voltage 0.0046 PASS

-20 Normal Voltage 0.0055
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0029
20 Minimum Voltage 0.0018

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41 (Other PA)
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

Middle CH 4.92

4.88

BW

10MHz

Mod. QPSK

16QAM

Middle CH 9.87

9.75

BW

15MHz

Mod. QPSK

16QAM

Middle CH 14.12

14.45

BW

20MHz

Mod. QPSK

16QAM

Middle CH

19.10

18.66

Spectrum e Spectrum Y
Ref Level 25.50 dém  Offset 5.50 0B @ RBW 100 kHz Ref Lavel 25.50 dim  Offset 5.50 06 e RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k M (@17 Mzx
- M11] 14.42 dBm) - M11]
20 d8 T 2.59324000 GHz 20da " 504
e ey, - AN ARy 26.00 dB N / Yi: RIS WLV ASYY, [ WP N ¢
10 dBrm R - Bw \ 1.915000000 MH 10 d8m 2 B Bw ™ +.875000000 MH
. i @ factor 527 o e / @ factor | 532.2)
| / Y
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7 T i
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-0 -20 {
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J | -~ /1 A
Reil = iy — 30 Hi — 4
a0 40
50 d 50 d
60 60
o d 70 di
CF 2.503 GHz 1001 pts Span 10.0 MHZz CF 2.593 GHz 1001 pts Span 10.0 MHz
varker marker
Type | Ref | Trc | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value | v-value |__Function | Function Result
ML 1 256324 GHz 14.42 dbm ndb down 4.515 MHz ML 1 5 14.52 dbm nd8 down 4,575 MHz
T1 1 2.500E52 GHz -11,68 dBm nde 26.00 dB T1 1 5 [ -11.54 dem nde 26.00 d8
T2 1 2.595465 GHz -11.73 dBm Q Factor 527.6 T2 1 2.595435 GHz -11.26 dém Q Factor 532.2
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